
EVALUATION OF CEPI SCORE & ACTION PLAN FOR   

CEPI AREA OF TIRUPPUR 

 

 
 

 
 
 

 

SUBMITTED 

JANUARY 2020 

 
 

TAMILNADU POLLUTION CONTROL BOARD



 

CONTENT 
 

Chapter Description Page No 

 EXECUTIVE SUMMARY 1 

1.0 INTRODUCTION  

 1.1 CEPI Area Boundary details 3 

 1.2 Habitation details in CEPI Area 5 

 1.3 Eco Geological Features in and around CEPI Area 5 

 1.4 Industries details in CEPI Area  6 

 1.5 Green Belt Development details in CEPI Area 6 

 1.6 CEPI score declared by CPCB  7 

2.0 AIR ENVIRONMENT  

 2.1 Primary and Secondary Pollutants considered for AEPI 9 

 2.2 Air Quality Sampling Locations 9 

 2.3 Status of AAQ in 2018 in CEPI Area 13 

 2.4 Industries Stack Emission Details 14 
[...]
To avoid similar sample in River Noyyal alone new surface water sample locations 

were identified during 2019 Post monsoon at the locations namely Andipalayam Lake, 

Moolikulam Tank and Manickapuram Lake which are being fed by River Noyyal and 

Nanjarayan Lake which is fed by Nallaru odai.   

 

Four new surface water locations are identified across the core area to avoid similar 

samples at River Noyyal itself.   



Page 30 of 106 
 

CHAPTER – 4 

4.0 Land Environment 

Ground water from the bore well/ open well has been in usage for domestic and 

agricultural needs.  

 

4.1 Primary and Secondary Pollutants considered for GWEPI 

In the ground water, the concentration of Phenol, Total Dissolved Solids & Total 

Hardness are the parameters taken by CPCB during 2018 for the calculation of CEPI score. 

Primary Pollutant       : Phenol 

Secondary Pollutants: Total Dissolved Solids & Total Hardness. 

 

Samples have been collected 2019 Post monsoon and the values of the parameters 

“Phenol, Total Dissolved Solids & Total Hardness” are taken for the calculation of CEPI 

score. 

 

Primary Pollutant       : Phenol 

Secondary Pollutants: Total Dissolved Solids & Total Hardness. 

 

4.2 Ground Water Quality Sampling Locations 

 

Out of 24 samples collected by the CPCB during 2018 CEPI monitoring, Total 

Dissolved Solids in 22 samples, Total Hardness in 21 samples and Phenols in 24 samples 

have exceeded the IS- 10500  Drinking Water Standards. 

The Ground Water Quality Sampling Locations during 2018 by CPCB is briefed in 

the table below 

Sample Code Name of the Monitoring Location Latitude Longitude 

GW-1 Muthurathinam-Open Well, 
Tiruppur 

11°06”23”N 77°15”57”E 

GW-2 
Inside the premises of 
M/S.Thirumalai Textile Process- 
Open Well, Tiruppur 

11°06”15”N 77°16”43”E 

GW-3 Formerly M/s.Southern Dyeing – 
Open Well, Tiruppur 

11°06”24”N 77°18”47”E 

GW-4 Corporation Bore well-
Veerapandi Bus Stop, Tiruppur 

11°03”47”N 77°21”06”E 



Page 31 of 106 
 

GW-5 Mr.Murugasamy Gounder Bore 
Well, Tiruppur 

11°07”20”N 77°23”58”E 

GW-6 Mr. Ramasamy Open Well 
Gobalan Thottam, Tiruppur 

11°03”25”N 77°18”53”E 

GW-7 Mr.Rajamani‟s Bore Well, 
Tiruppur 

11°01”58”N 77°19”06”E 

GW-8 Mr.Boopathy‟s Rasi Thottam Open 
Well, Tiruppur 

11°08”33”N 77°21”23”E 

 
 

The Ground Water Quality Sampling Locations during 2019 Post monsoon by 

TNPCB is briefed in the table below 

 

Sl. No. Name of location Latitude (N) Longitude (E) 

GW-1 Gurunathan‟s - open well 
Vellanchettipalayam (Mangalam to 
Vadugankalipalayam Road) 
(Additional Point)  

11°10‟69”533 
 

77°.26‟65”191 

GW-2 Inside the premises of M/s. Thirumalai 
Textile Process - open well 

11°.10‟42”12 
 

77°.27‟86”80 
 

GW-3 Thiru Selvaraj Open well 
(Additional Point)  
 

11°.06‟22”00 
 

77°.17‟35”00 
 

GW-4 Formerly M/s.Southern Dyeing - bore 
well 
(Additional Point)  

11°10‟69”09 
 

77°31‟29”24 
 

GW-5 Open well of M/s Sri Venkateswara Rice 
Mills (Adjacent to M/s T.R. Rooby 
Colours) 
(Additional Point) 

11°09‟91”81 
 

77°33‟55”02 

GW-6 Murugasamy Gounder‟s Bore well 
 

11°12‟23”56 
 

77°39‟96”05 
 

GW-7 Mr.M.Palanisamy‟s bore well 
(Additional Point) 

11°11‟50”36 
 

77°38‟61”30 

GW-8 Open well of M/s. Rohini Textile Industry 
Private Ltd.  
(Additional Point) 

11°10‟99”11 
 

77°36‟92”15 

 
 



Page 32 of 106 
 

 

MAP SHOWING GROUND WATER SAMPLING LOCATIONS - TIRUPPUR 
2018 

 
 

 
 

 CEPI core zone 12 SQKM  

 

 CEPI Impact Zone (5km) 

 CEPI Buffer Zone (10KM) 
 

 
 

 
 

 
Ground Water Sampling Locations 

GW-1 Muthurathinam-Open Well 

GW-2 M/S.Thirumalai Textile Process- Open Well 

GW-3 Formerly M/s.Southern Dyeing -Open Well 

GW-4 Corporation Bore well-Veerapandi Bus Stop 

GW-5 Mr.Murugasamy Gounder -Bore Well 

GW-6 Mr. Ramasamy- Open Well, Gobalan Thottam 

GW-7 Mr.Rajamani‟s - Bore Well 

GW-8 Mr.Boopathy‟s Rasi Thottam - Open Well 



Page 33 of 106 
 

 

MAP SHOWING GROUND WATER SAMPLING LOCATIONS - TIRUPPUR 
2019 

 
 

 
 

 CEPI core zone 12 SQKM  

 

 CEPI Impact Zone (5km) 

 CEPI Buffer Zone (10KM) 
 

 
 

 
 

 
Ground Water Sampling Locations 

GW-1 Thiru Gurunathan‟s - Open Well 

GW-2 M/s Thirumalai Textile Process - Open Well 

GW-3 Thiru Selvaraj‟s - Open Well 

GW-4 M/s Southern Dyeing - Bore Well 

GW-5 M/s Venkateswara Rice Mill - Open Well 

GW-6 M/s Rohini Textiles - Open Well 

GW-7 M/s Colour Park - Bore well  

GW-8 Thiru. Murugasami Gounder‟s Bore Well 



Page 34 of 106 
 

 
4.3 Status of Ground Water quality in 2018 
 

During CPCB monitoring of CEPI 2018 eight ground water sampling locations were 

identified in which 2 numbers of wells are unused wells.  Only two of the ground water 

sampling locations are located within the CEPI core area.  Four numbers are located in CEPI 

impact zone and the remaining two were in CEPI buffer zone (10 KM).  Presently new 

regularly used wells were identified nearby the existing unused wells and new bore/ open 

wells were identified within the CEPI core area.  Six number of sample locations are within 

the CEPI core area and the remaining two are within the CEPI impact zone (5KM) and 

samples were collected from these wells and analyzed. The report of analysis of the samples 

is briefed in the table below. 

SI.NO PARAMETER UNIT MEAN 

I Simple Parameters 

1 Phenols mg/l 0.02 

2 Total Dissolved Solids mg/l 5043 

3 Total Hardness as CaCO3 mg/l 1327 

 

Ground Water Quality Analysis Report 

         Pollutant Group A1 A2 

A (A1xA2) 
    TDS A 0.25 

Large     T Hard A 0.25 

    Phenols C 3 

    
 

3.5 4 14 

    

         Pollutants Avg (1) Std 
(2) 

EF[(3) 
= 1/2] 

No of 
samples 

Exceeding 
(4) 

Total 
no.of 

samples 
(5) 

SNLF 
Value 

[(6) = 
4/5x3] 

SNLF 
Score 
(B) 

TDS 5042.5 2000 2.52 22 24 2.31 C 10 

T Hard 1326.96 600 2.21 21 24 1.94 C 10 

Phenols 0.02 0.001 20.83 24 24 20.83 C 30 

B value = (B1+B2+B3) B 50 

         C 0 <5% 

      D 0 A-A-A 

      

         
GW EPI (A+B+C+D) 64 

       
 



Page 35 of 106 
 

 
4.4 Status of Ground Water Quality during 2019 Post monsoon  

S
. 

N
o
 

P
a

ra
m

e
te

rs
 

U
n

it
 

Sampling Locations & Results 

M
e

a
n

 C
o
n

c
e
n
 t
ra

ti
o
n
 

IS
 1

0
5

0
0
 

D
ri
n

k
in

g
 w

a
te

r 

S
ta

n
d

a
rd

s
 

G
u

ru
n

a
th

a
n

‟s
 -

 o
p
e

n
 

w
e

ll  

M
/s

. 
T

h
ir
u

m
a

la
i 

T
e
x
ti
le

 P
ro

c
e

s
s
 -

 

o
p
e

n
 w

e
ll 

T
h
ir
u

 S
e

lv
a

ra
j 
O

p
e
n

 

w
e

ll 

M
/s

.S
o

u
th

e
rn

 D
y
e
in

g
 

- 
b

o
re

 w
e
ll 

O
p

e
n

 w
e
ll 

o
f 
M

/s
 S

ri
 

V
e

n
k
a

te
s
w

a
ra

 R
ic

e
 

M
ill

s
 

O
p

e
n

 w
e
ll 

o
f 
M

/s
. 

R
o

h
in

i 
T

e
x
ti
le

 

In
d
u

s
tr

y
 P

ri
v
a

te
 L

td
 

M
r.

M
.P

a
la

n
is

a
m

y
‟s

 

b
o
re

 w
e
ll 

M
u

ru
g

a
s
a
m

i 

G
o

u
n

d
e

r‟
s
 B

o
re

 w
e

ll 

1 
Phen

ol 
mg/l 

<0.0 

005 

<0.0 

005 

<0.0

005 

<0.0

005 

<0.0 

005 

<0.0 

005 

<0.0 

005 

<0.0 

005 

0.0 

005 
0.002 

2 TDS mg/l 5828 5224 1323 3844 2856 1852 2040 1236 
3025

.37 
2000 

3 

Total 

Hardn

ess 

mg/l 2090 1800 450 950 440 700 850 590 
983.

75 
600 

 

In the total 8 ground water and open well water samples collected, 5 samples have 

exceeded the TDS and Total Hardness. The basic ground water quality in Tiruppur near by 

the CEPI core area observed on the past shows higher TDS and Total Hardness values. 

 
4.5 Management of Hazardous Waste in CEPI Area 
 

The textile dyeing & bleaching units generates the following solid wastes from the 

treatment of their waste water. 

1. Chemical sludge. 

2. Biological sludge. 

3. Mixed salt.  

Previously these solid wastes were being stored on open land.  Later on as per the 

continuous efforts by Tamilnadu Pollution Control Board the industries built covered shed 

with concrete flooring for storing these wastes.  Presently the chemical sludge is transported 

to the cement industries for co-processing.  So far 85,511 T of sludge generated from all the 

Textile Dyeing & Bleaching units in Tiruppur district has been transported to cement 

industries for co-processing.  Periodical inspections are being made to ensure that the 

chemical sludge is disposed properly.   

The biological sludge – 4811.14 T and mixed salt – 31742.72 T are being stored 

under closed shed provided with concrete/ HDPE lined flooring. 

The quantity of the chemical sludge generated and disposed by the Industries in CEPI 

area is briefed in the table below.   



Page 36 of 106 
 

 

SL 
NO 

Industry Name M/s 
Total Quantity 

Generated 
(Tons) 

Total Quantity 
Disposed 

(Tons) 

Type of 
disposal 

1 Mangalam CETP 421.00 328.00 

Disposed 
to cement 

industry for 
co-

processing 

2 Sirupooluvapatti CETP 3299.203 3278.755 

3 Andipalayam CETP 8683.35 8495.35 

4 Rayapuram CETP 402.12 394.99 

5 Mannarai CETP 7180.94 7134.74 

6 Kasipalayam CETP 6765.13 6765.13 

7 Eastern CETP 1150.17 1036.70 

8 From Total IETP‟s - 16 numbers 2049.4 1735 

Total 29951.26 29168.67 

 
4.6 Management of Bio-Medical Waste in CEPI Area 
 

The Bio Medical Waste generated by all the Health Care Facility is being handed 

over to the Common Bio Medical Waste Treatment Facility named M/s Tekno Therm 

Industries and M/s Kovai Bio Waste Management Ltd located in Coimbatore District for 

further treatment and disposal. 

 
4.7 Management of Municipal Solid Waste in CEPI Area 

Tiruppur Corporation has been dumping all the Municipal Solid Waste generated in 

Tiruppur Town into an abandoned quarry located at Kallankadu Village.  The pilling up of 

solid waste in the abandoned quarry has resulted continuous upward flow from the bore well 

of the private premises adjacent to the above said quarry.  This leachate from the quarry 

which has TDS in the range of 83,000 mg/l reaches the River Noyyal via Sangilipallam odai.  

The Board has issued directions to Tiruppur Corporation.   

Tiruppur Corporation has submitted applications under Solid Waste Rules, 2016 for 

obtaining authorization from TNPCB for 20 numbers of Micro Compost Centre (MCC) at 

various locations in Tiruppur Corporation limits. 

4.8 Details of STPs/ETPs/CETPs 
 

No STP is located in CEPI core area.  All the industries in CEPI area have provided 

septic tank and dispersion trench/ soak pit arrangements for the treatment and disposal of 

domestic waste water and sewage. 



Page 37 of 106 
 

 
The components of IETP and CETP are briefed in the table below.  

 

M/s. Mangalam Common Effluent Recycling Technologies India (P) Ltd 
 

S.l. 
No. 

Name of the Treatment Unit 
No. of 
Units 

Dimensions in meters 

1 Collection Well 1 5.0 Dia. x 11.5 Ht 

2 Bar Screen 1 - 

3 Rotating Brush Screen 1 - 

4 Storage cum Homogeneous Tank 1 59.0x10.4x6.0 

5 Neutralization Tank 1 59.0 m3 

6 Distribution Tank 1 240 m3 

7 Biological Oxidation Tank 1 59.0x18.5x6.0 

8 Sedimentation Feed Tank 1 136m3 

9 Clarifier 1 27.0 Dia. x 3.0 Ht 

10 Sludge Return Sump 1 106 m3 

11 Sludge Thickener 1 4.0 Dia. x 3.0 Ht 

12 Filter Press 2 25 m3/Day 

13 Clarified Water Sump 1 10.0x10.0x4.0 

14 PSF Feed Sump 1 16.0x16.0x4.0 

15 Pressure Sand Filter 3 2.7 Diax1.5 Ht Each 

16 ACF Feed Tank 1 10.0x10.0x4.0 

17 Activated Carbon Filter  3 2.7 Diax1.5 Ht Each 

18 RO Feed Tank 1 8.7x3.25x4.4 

19 Cartridge Filters 3 165 m3/Hr Each 

20 RO BANK (4 STAGE) 3 banks 90X3=270 Membranes 

21 RO Combined Permeate Tank 1 18.0x8.6x4.4 

22 RO Reject Tank 1 5.7x8.6x4.4 

23 MVRE Feed Tank 1 10.0x7.5x2.6 

24 MVR Evaporator  1 20 m3/Hr 

25 MVRE Condensate Tank 1 4.0x2.5x2.0 

26 MVRE Reject Tank 1 10.0x4.0x2.5 

27 MEE (2FF + 1FC) 1 100 KL (Standby) 

28 MEE (3FC) 1 100 KL 

29 ATFD 1 500 litres/hr 

30 Solar Evaporation Pan 1 1230 Sq.m 

 
 
 
 
 
 
 
 
 
 
 



Page 38 of 106 
 

M/s. Sirupooluvapatti Common Effluent Treatment Plant Private Limited 
 

S.l. 
No. Name of the Treatment Unit 

No.of 
units Dimensions in meters 

1 Collection Well- 1 1 7.8 Dia X 4.0 m 

2 Collection Well- 2 1 9.0 Dia X 4.0 m 

3 Collection Well- 3 1 7.8 Dia X 4.0 m 

4 Equalization Tank 1 26.2 Dia X 5.0 m 

5 Biological Tank 1 48.6 X 19.0 X5.8 

6 Secondary Clarifier  1 29.5 Dia X 3.6 m 

7 Biological Sludge Well 1 4.8 Dia X 3.5 m 

8 Chlorination Feed Tank 1 26.4 X 6.8 X 5.0 

9 Chlorination Reactor Tank 1 9.0 X 8.0 X 6.0 

10 HRSCC –I  1 14.0 Dia X 4.3 m 

11 HRSCC Sludge Well-I 1 4.0 Dia X 8.0 m 

12 PSF Feed Tank 1 14.7 X 10.0 X 5.5 

13 PSF Backwash Tank 1 3.3 Dia X 4.0 m 

14 Filter press-I 1 10 m3/hr 

15 Pressure Sand Filter 3 150 m3/hr 

16 Ro Feed Tank 1 10.2 dia X 3.5m 

17 RO Skid –I 1 150 Membranes 

18 RO Skid –II 1 150 Membranes 

19 RO Skid –III 1 70 Membranes 

20 IV th Stage RO 2 48 Membranes 

21 Permeate Tank 1 20.2 X13.2 X 5.0 

22 RO Reject tank 1 13.6 X 13.2 X 5.0 

23 IV Stage RO Reject tank 1 13.2 X 6.5 X 5.0 

24 HRSCC –II 1 6.2 dia X 4.5m 

25 HRSCC Sludge Well-II 1 2.0 dia X 6.0m 

26 MVRE Feed tank 1 4.9 Dia X 6.0 M 

27 Activated carbon Filter 3 150 m3/hr 

28 MVRE 1 750 KLD 

29 MVRE Reject Tank 1 9.0 X 8.4 X 6.0 M 

30 MEE Reject tank 1 9.0 X 3.6 X 6.0 M 

31 HRSCC –III 1 5.3 dia X 5.0m 

32 Brine tank-I 1 4.0 X 2.6 X 6.0 

33 Brine tank-II 1 4.0 X 2.6 X 6.0 

34 MEE 1 300 KLD 

35 Over head tank(Permeate) 1 10 dia X 2.6 m 

36 Chlorination yard 1 300 m3/hr 

37 Decanter 1 5 m3/hr 

38 Filter press-II 1 10 m3/hr 

39 Pressure Sand Filter 1 50 m3/hr 

40 Pressure Sand Filter 3 25 m3/hr 

41 ATFD 1 15 KLD 

42 Solar Evaporation Pan 1 1084 sq.m. 

 



Page 39 of 106 
 

M/s. Andipalayam Common Effluent Treatment Plant Pvt.Ltd 
 

S.l. 
No. 

Name of the Treatment Unit 
No. of 
Units 

Dimensions in meters 

1 Receiving Sump 1 10.0M Dix2.5LDMx7.0 

2 Equalization Tank 1 28.0m Dia x 2.50 mLD 

3 Neutralization Tank 1 5.7x3.5x3.5 

4 Biological Tank 1 28.0m Diax 4.80 mlD. 

5 Secondary Clarifier 1 16.0mDia x 3.0m LD 

6 OR Feed Sump 1 5.0mDia x4mLD 

7 Oxidation Reduction Plant 1 1.6m Dia x 500m L 

8 OR Treated Sump 1 21 m Dia x2.95 m SWD 

9 Flash Mixer-I 1 2 m x2 m x2.2 m LD 

10 Flash Mixer-II 1 2 m x2 m x2.2 m LD 

11 Flocculator 1 6 m x6 m x2.5 m LD 

12 Tube Settler 1 8.1m x6.5m x2m SWD 

13 Sludge Well 1 1.5m x4m 

14 Decanter 1 5 Tons/Day 

15 Clarified Water Sump I/DMF Feed 1 9m Dia x2.5m LD 

16 DMF Feed Sump 1 1.5mx1.5mx4.2m 

17 Dual Media Filter 3 3.6m Dia 

18 Ultra Filtration Plant 1 80 Element 

19 Filter Backwash Feed Tank 1 5m x5m x4.6m TD 

20 Clarified Water Sump II/ACF Feed 1 10m Dia x2.5m LD 

21 ACF Feed Sump 1 2m x1.5mx4.2m 

22 Activated Carbon Filter 3 3m Dia 

23 RO-I 1 119 Membranes in each 
bank 

24 RO-II 1 56 Membranes in each 
bank 

25 RO-III Feed Tank 1 5m x4m x5m 

26 RO-III 1 28 Membranes 

27 RO Reject Tank / NF Feed Tank 1 6.65mx 2.8mx4.25m 

28 Nano Filtration-I 1 30 Membranes 

29 Nano Filtration- II 1 8 Membranes 

30 RO-IV Feed Tank 1 5m x4m x5m 

31 RO-IV (A&B) 1 30+24 = 54 Membranes 

32 RO-V stage 1 48 membranes 

33 RO combined permeate tank 1 26mx4.0m LD 

34 Brine Tank 1 8.5x2.5x4.7 

35 MVR Feed Tank 1 5.5x2.5x4.7 

36 MVRE 1 280KLD (not in 
operation) 

37 MVRE Reject Tank 1 2.75m x2.1m x5.4m 

38 5 Effect Falling Film evaporator 1 220 KLD 

39 2 effect forced circulation evaporator 1 70 KLD 

40 ATFD 1 500 kg/hr 

41 Solar Evaporation Pan 1 1121 Sqm 
 
 



Page 40 of 106 
 

M/s. Rayapuram Common Effluent Treatment Plant Pvt Ltd 
 

S.l. 
No. 

Name of the Treatment Unit 
No. of 
Units 

Dimensions in meters 

1 Lifting pump sump 1 7.1 L x 3.55 W x 3.6m 
LD 

2 Storage and Homogenizing tank 1 13.8 L x 69.7 W x 6.0 
LD 

3 Neutralization Tank 1 118 Cum. 

4 Distribution Tank-1 1 127 Cum. 

5 Distribution Tank-2 1 159 Cum. 

6 Biological Oxidation Tanks 2 69.2 L x 13.8 W x 6.0 
LD 

7 Sedimentation feed tank 1 136 Cum. 

8 Clarifier 1 31.0 Dia  x 3.0 LD 

9 Sludge return sump 1 106 Cum. 

10 Sludge Thickener 1 4.0 Dia x 3.7 LD 

11 Filter press 2 32 Cum/ Day. 

12 Treated Water Storage Tank 1 16.8 L x 3.5 W x 5.1 LD 

13 Sand Filter 3 3.3 Dia x 3.0 HOS 

14 Filtered  Water Storage (Sand Filter) 1 14 L x 8.5 W x 5.8 LD 